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Taiwan Textile Research Institute
NO. 150, JILIN ROAD, TAIPEI 10458, TAIWAN, R.O.
= [ Test Methods
=== 31.5 | ASTM D7024-2004(Modii fy) | O
3 mins 5 mins /7 mins 10 mins 12 mins

e client: 90% ‘§'-1]~]i}-§3 NYLON (70D/6BF), 135gm/m2
10% SPANDEX (20D). 135gm/m2
BUYER NO.: 14060060
ART NO.: ECD-1023
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Taiwan Textile Research Institute
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of Receipt: Jul.16,2014 TEST RE

___Quantity;

} FOUR ELEMENTS ENERGY BIOTECHNOUJ:H CO ETD (TS?

_2F-6, .NO. 150, JILIN ROAD, TAIPEI 10458 TAIWAN, R.O.C.

Test [tems [

Test Results

TOULh feellng of wlrmth or 192

coolness Q-max(W/cmi)

hnltted Fabllc

Test Methods

FTTS-FA-019-2010
25% 2°C,65% SURI

Note: Sample description is given by the client: 90% SMELLESS NYLON (70D/68F), 10% SPANDEX (20D). 135gm/m2

BUYER NO. : 14060060
ART NO.: ECO-1023

M BiEAfOISEEGS hﬂ Azil
Taiwan Textile Research Institute
2
g BRI
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Date of Receipt: 2014.07.16 TEST REPORT

Re port |il|
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PR Q-max (W/eni) 0.192
- ) S0 o e e
,,E k= fﬁhﬁtﬂiﬁnfé‘s- 90% SMELLESS NYLON (70D/68F), 10% SPANDEX (20D). 135gm/m2
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BUYER NO.: 14060060
ART NO.: EC0-1023
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FTTS-FA-019-2010

25t 2°C,65% S%RH

Cooling sensation
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{fei# AATCC TM100-2019 -

FHEERE « S OATEERE Staphylococcus aureus (ATCC 6538)
BEOL GRS

HESL %S « Dey Engley Broth

PSR © 0.05% Triton X-100

FERDIFRY - 24 /)FF

BT 1 37+2°C

FEEREERE ¢ 24-48 /)

Al - Nutrient Agar

B 1.0:0.1 %

ARG | B hbkan(3.8 X 3.8£0.1 7798k dn)

KR
S EEEERE
e (s
ATCC 6538
% (1 SR AR R E R (C0"HA)(D) 1.33 x 10° CFU/#
2o 1 SRR B 24 /VER 2 Wi (B) 2.75 x 107 CFU/HE &
SRR B S R AR R L B (0" HR)(C) 1.27 x 10° CFU/Hdh
ISR T T AR R 24 /N 2 T AR(A) <100 CFU/HE S
G (F) 2.32
iR >99,92%
' »
¥ ¥

Cool Feeling Textiles (FTTS-FA-019 - Version 3.0 Clause 3 & 4

As received

Skin contact side(Back side)
Q-max(W/cmz2) 0.195

Test Conditions: 1. Thermo Labo 11 B, TYPE : KES-F7

2. Room Temperature : 20+2°C, Humidity : 65 &

3. Cool plate temperature: 25£0.17C
Hot plate temperature: 35£0.1°C

4. Test as received sample as per client’s requ

Remark: Performance specification

s IR

Test Results:

SGS

Textile Laboratory
Test Report

2. Transmittance or Blocking of Enytl
(AATCC 183-2010)

elve
Dry evaluation Wet evaluation
Ultraviolet Protection Factor (UPF) : 130 130
Standard Deviation : 0.38 )|
Rated UPF : S0+ S50+
Protection Category : Excellent Excellent
Percent Transmittance, T (UV-A) : 0.80 1.44
Percent Transmittance, T (UV-B) : 0.49 0.33
The Percent Blacking, UV-A : 9910 98 56
The Percent Blacking, UV-B : 99 51 99 67

No: TXA2511 12016 ISP Date: Nov. 03, 2016 Pa

ighted Uitraviolet Radiation through Fab

Mo. of Scans : 8

Remarks :

Test was conducted in wavelength range : 280 — 400 nm
Instrument : UV - Vis Spectrophotometer mode

{1}  Ultraviolet Protection Factor (UPF)is the ratio of the average effective ultraviolet r
irradiance transmitted and caleulated threugh air to the average effective UV-R irre
transmitted and calculated through fabric.

{2} The limits of the spectral range of ultraviolet radiation are not well defined and ma;
te the user, Committee E-2.12 of the International Commission on lllumination (CI

il 30EcHaLIANCE betyteen 400 30d 100 .

Cool Feeling Textiles

Knitted = 0.130

Woven = 0.170

intertek

Total Quality. Assured.
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SHELEGE(%) 94

fiiat © JHSEHE = (B-A) [ B x 100%
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MAILING ADDRESS

2F-6, No. 150 Jilin RD. Zhongshan Dist.
Taipei Taiwan.

(886) 2 2562 4913

EMAIL ADDRESS

talentyarnO5@gmail.com

MOBILE /WHATSAPP
(886) 978201917

CONTACT PERSON
Mavis Chen




